

May 28, 2026

NWA Cast Stone

Attention: Lee Baledge

Subject: NWA Cast Stone
Cube Strength Testing – ASTM C1364

As requested, Cube Strength Testing was performed in accordance with ASTM C1364 on samples delivered to our Springdale Laboratory. Samples were identified as Steam Cured (cast February 9, 2026), and the average strength is listed below, as well as the peak strength of the samples tested. All strength testing was performed 28 days from casting.

SAMPLE	AVERAGE STRENGTH	MAX STRENGTH	SPECIFICATION
STEAM CURED	8730 PSI	9100 PSI	6500 PSI

Sincerely,



Paul Muse
Field and Laboratory Supervisor
MTA Engineers-Springdale